SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608B

LTE Band 12

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

m - m 2
Ref Level 30.00 GBm  Offset 1120 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.20 OB = RBW 300 kHz
lo att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 16.05 dBm mi1] 15.24 dBm
2 ML 710.0570 MHz - 708.1590 MHz
. 8971028971 MHz occ Bw 9.030969031 MHz
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60 d -60 di
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 710.057 MHz 16.95 dBm ML 1 70B.155 MHz 15.24 dem
TL 1 703.0245 MHz 10.02 dBm Occ Bw £5.971028971 MHz T 1 703.0045 MHz .53 dBm Occ Bw 9.030969031 MHz
T2 i 711.9855 MHz 10.31 dém T2 i 712.0355 MHz 9.31 dém
m il il
Ref Level 30.00 GBm  Offset 1120 db @ RBW 30 kHz RefLevel 20.00 dbm  Offset 11.20 0B & RBW 100 kHz
lo att 30d8 SWT  63.2 s @ VBW 100 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 14.68 dBm mi1] 14.96 dBm
2 707.36850 MHz - ) 707.20630 MHz
sc B 1096503497 MHz = occ Bw 2.721278721 MHz
Py B T T
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-40 dBm
-s0 -s0
60 d -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 707.3685 MHZ 14.68 dém Ml i 707.2063 MHz 14.95 dom
TL 1 706.95455 MHz 7.57 dém occ Bw 1,096503497 MHz 1 1 706.13936 MHz 9.08 dBm occ Bw 2.721278721 MHz
T2 i 708.05105 MHz 7.57 dém T2 i 708.86064 MHz 7.64 dim

Middle Channel / 5MHz

[ 64QAM

Middle Channel / 10MHz / 64QAM

= 2
Ref Level 30.00 cbm  Offset 11,20 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 300 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att 30dE BWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 13.06 dBrm Mi[1] 15.50 dBm
. 707.16000 MHZ] - 707.9800 MHZ
M1 oce Bw +.505494505 MHz X oce Bw 9.050949051 MHZ|
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CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 707.16 MHz 13.06 dém [ 1 707.98 MHz 15.50 dem
T 1 705,24226 MHz 7.24 dBrm 0cc Bw 4,505494505 MHz T 1 02,9645 MHz 8,15 dBm 0cc Bw 9.050949051 MHz
T2 1 700.74775 MHz 6.61 dbm T2 1 712.0155 MHz .44 dbm
L JU )| e e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608B

LTE Band 12

Middle Channel / 1.4MHz / 256 QAM

Middle Channel / 3MHz / 256QAM

[@

Ref Level 30.00 G&m

Offset 11,20 db = RBW

30 kHz

m

Ref Level 30,00 dém
Att

[@

Offset 11.20 db = RBW 100 khz

lo att 30d8  SWT  63.2ps @ VBW 100kHz  Mode Auto FFT - a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 1137 dBm mi1] 13.15 dem
. 708.01470 MHZ] - ) 708.27920 MHZ]
occ By 1.102097902 MHz occHb 2.727272727 MHZ]
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CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 708.0147 MHz 11.37 dém [ 1 70B.2792 MHZ 13.15 dem
T 1 706.94895 MHz 2.77 dam oce Bw 1.102097902 MHz T 1 705.14535 MHz 7.15 dam oce Bw 2727272727 MHz
T2 1 708.05105 MHz 3.38 dém T2 1 70B.87263 MHz 6.86 dBm
L JU ] e L JU ] e

Middle Channel / 5MHz / 256QAM

Middle Channel / 10MHz / 256QAM

il m il
Ref Level 30.00 cbm  Offset 11,20 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 300 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att 30dE BWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [0 15k Max
[EEEY 10.73 dBrm [EEEY 12.74 dBm
. 70568200 MHZ] - 705.6420 MHz
oce Bw +.485514486 MHZ 1 oce Bw 8.991008991 MHZ]
i I o -
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CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 705.682 MHz 10.73 dém [ 1 705.642 Mz 12.74 dem
T 1 705.25225 MHz 5.43 dam oce Bw 4,485514486 MHZ T 1 03,0245 MHZ 6.56 dBm oce Bw 8.991008991 MHz
T2 1 709.73776 MHz 5.05 dBm T2 1 712.0155 MHz 7.39 dBm
L JU ] L JU ] e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608B

Conducted Band Edge

LTE Band 12/

1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum = Spectrum v
Ref Level 30.00 dBm  Offset 11,20 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GHEEKARS_ PARS
¥ ; ; Aks Line _§PURIQU$_LINE_ABS PAS
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B -60 dem
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] (|| Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
£90.000 MHz 698,900 MHz 100.000 kHz £98.89555 MHz -21.22 dém -6.22 d8 714.000 MHz 716.000 MHz 100.000 kHz Tie 74728 W 20.95 dBm —-SWI
£58.500 MHz £93.000 MHz 30.000 kHz £98,99835 MHz -15.72 dém -2.72 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00544 MHZ 1561 dBm 261 dB
599.000 MHz 701.000 MHz 100.000 kHz 69927073 MHz 21.52 dBm -8.48 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -20.00 dbm -7.00 dB
.
I J1 1 i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] ] o
ectru Spectrum v
Ref Level 30.00 dBm  Offset 11,20 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS INE_ABS PASS
20 dIB!I'F“H PURIOUS INE_ABS PABS 20 UB!!':i‘p S
10 dBm R"" e \ 10 dary’"" Y
CL- f’ \ 0 dem |
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NI T D
-60 dBm; -60 dem
Start 690.0 MHz 3003 pts Stop 701.0 MHz | ||[Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
590.000 MHz £98.900 MHz 100.000 kHz 698.89555 MHz -24.30 dém -11.30 d& 714.000 MHZ 716.000 MAz 100.000 kHz H_?Mg MAz 12.04 dBm -mml
£58.500 MHz £93.000 MHz 30.000 kHz £98,99975 MHz -21,33 dém -8.39 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00105 MHz 22 39 dBm o 30 de
£99.000 MHz 701,000 MHz 100,000 kHz 700,09590 MHz 13.37 dBm -16.63 dB 716,100 MHz 725000 MHz 100000 kHz 21610445 MHz —54.01 cbm 1101 d
.
i 1 1 i
Date: 14.AUG.2022 02:17:45
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG270608B

LTE Band 12 /1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS PABS
3 3 3 ABS Line _$PURIOUSY INE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P [.\ 20 ghine S
10 dem JI \ 10 dBm: il ‘\
0 dB I k 0 dBm L
-10 d8m -10 dBm J
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-20 dem }f H -20 dBm v
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-40 dam J‘/. -40 dBr \\N
-50 dem Am!m
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] -60 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -21.35 d&m -8.35 d& 714.000 MHz 716.000 MHz 100.000 kHz 715.75524 MHz 20.34 dBm -5.66 d&
698.900 MHz 599.000 MHz 30.000 kHz 508.99995 MHz -17.08 dém -4.08 dB 716.000 MHz 716.100 MHz 30,000 kHz 716,00005 MHz -17.23 dBm -4.23 dB
£299.000 MHz 701.000 MHz 100.000 kHz 692.25674 MHz 20.59 dBm -9.41 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -22.84 dbm -9.84 dBb
T
il A il [] [ ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru || Spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHIE GHEEKABS PABS
1 5 5 ABS Line SPURIOUS INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 ch?
10 dBm . \ 10dBm A '
/ \ ‘
o dd / \ 0 dem+ \
-10 dem -10d
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-20 dem i 20 dpm
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-30 dem — f .W# B k-
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40 dBm — 40 dem —
P T,
-50 dBm = 50 dem =
S B R
S NI SRS S S
60 dBém -60 dem
Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -25.52 dBm -12.52 d& 714.000 MHz 716.000 MHz 100.000 kHz 71542957 MHz 12:12 dBm -17.98 d&
598.900 MHz 699,000 MHz 30.000 kHz 698,99086 MHz -23.22 dBm -10.22 dB 716.000 MHz 716,100 Mz 30,000 kHz 715 00395 MHe 2574 dom 1074 db
599.000 MHz 701.000 MHz 100.000 kHz 700.01558 MHz 12.24 dém -17.76 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -25.59 dBm -12.59 dB
Y
I 1 P
Date: 14.AUG.2022 02:1B:37
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG270608B

LTE Band 12/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 dg Mode Auto Sweep
5L Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS PABS
3 3 3 ABS Line _$PURIOUY INE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P - 20 ghine = S
10 dBrm ﬁ') ) 10 dBm [‘ \‘\
ode } \l' 0 dBm +
-10 d8m -10 dBm J
SPURIOUS_LINE_ABS \ j
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Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts StE 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -26.10 d&m -13.10 dé 714.000 MHz 716.000 MHz 100.000 kHz 715.72527 MHz 18.98 dBm -11.02 dB
698.900 MHz 599.000 MHz 30.000 kHz 508.99456 MHz -19.58 dBm -6.58 dB 716,000 MH= 716.100 MHz 30,000 kHz 716.00165 MHz -19.63 dBm -6.63 dB
£99.000 MHz 701,000 MHz 100.000 kHz 600.23277 MHz 19.52 dém -10.48 dB 716,100 MHz 725.000 MHz 100.000 kHz 716, 10445 MHz -25.75 dBm -12.75 dB
T
il A il 1 [ ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
6 5 5 ABS Li SPURIOUS INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 chine s
10 dem v 10 B .
ode {[ 'l\ 0 dBm \
-10 dBm ! -10 :IBL
SPURIOUS_LINE_ABS \
20 dem j ,hn 20 difm &
-30 dBm I 30 dem Y
vt M i,
-40 dem — 40 dem e
//-"’f *\\\_w
-50 dem = -50 dBm P
T PR I ey N""““-w“h«-..m
m -60 dem
Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
590.000 MHz £98.900 MHz 100.000 kHz 698.89555 MHz -29.34 dém -16.34 d 714.000 MHZ Esﬁ%lﬂz 100.000 kHz Tﬁ‘m; MAz 11.13 dBm -1EIWI
£58.500 MHz £93.000 MHz 30.000 kHz £98,99565 MHz -25.66 dém -12.66 dB 716,000 MH= 716,100 MHz 30,000 kHz 71600894 MHz 25 59 dBm Ciocade
£99.000 MHz 701,000 MHz 100,000 kHz £99,83417 MHz 11.00 dBm -19.00 dB 716.100 MHz 725000 MHz 166 D00 kHz 21610445 MHz ~59°51 cbm 1691 db
T
I 1 P
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608B

LTE Band 12/ 1.4MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum

(=)

s um

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

Ref Level 30,00 dém  Offset 11.20 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS _ PAES
3 3 3 ABS Line _$PURIOUY INE_ABS PAS!
20 dhin® —pPURIOUS. LINE_ABS P 20 dbime =
10 dem {r'.\\ 10 dBm
0ds — 0 dem
-10 dBm || -10 dBm.
SPURIOUS_LINE_ABS l
-20 dBm 1‘ -20 dBm
-30 dBm ﬂ §
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B | B e M. —
B
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -30.96 d&m -17.96 dé 714.000 MHz 716.000 MHz 100.000 kHz 71574326 MHz 15.76 dBm -14.24 dB
698,500 MHz 599,000 MHz 30.000 kHz 698.99366 MHz -22.36 dBm -9.36 dB 716.000 MHz 716.100 MHz 20.000 kHz 716,01753 MHz -23.38 dBm -10.38 dB
£99.000 MHz 701,000 MHz 100,000 kHz 699,24675 MHz 15.93 dBm -14.07 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -30.74 dBm -17.74 dB
\
il A I [| o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHIE GHEEKABS PABS
. . ' abs Line _§PURIOU$_|LINE_ABS PABS
20 ghine —BPURIOUS_LINE_ABS PABS 20 ch?
10 dBm 10 dBm
o ds ‘ 0 demt
[ 1 1]
-10 dem - -10 defn -
SPURIOUS_LINE_ABS II
-20 dem l )h 20 djm L
-30 dem /Y \U,M -30 gém ‘i
S
-40 dBm — =40 dBm —
el T
-50 dem -50 dem: -
I —
T S—_—
6 dam 60 dem — S T—
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -32.11 dém -19.11 d& 714.000 MHz 716.000 MHz 100.000 kHz 715.38761 MHZ 6.63 dBm -21.17 dB
598.900 MHz 699,000 MHz 30.000 kHz 698,99266 MHz -27.38 dBm -14.38 dB 716,000 MH= 716,100 Mz 30,000 kHz 715 00005 MHe 27 24 dBm “14 24 0
599.000 MHz 701.000 MHz 100.000 kHz £99.64935 MHz 9.18 dBm -20.82 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -31.89 dBm -18.89 dB
Y
I 1 P
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608B

LTE Band 12/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum L

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

s um

SGL Count 100/100

Ref Level 30,00 dém  Offset 11.20 db

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit Fheck PABS | SPURIGIECHNEKARS PABS

. ; ; AES Line _$PURIOUS_LINE |ABS PAB
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SR PO T N I g el [ NN P -
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Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts StE 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

620.000 MHz 698,900 MHz 100,000 kHz 698 89555 MHz -26.17 dém -12.17 de 712.000 MHz 716.000 MHz 100.000 kHz 715.76174 MHz 21.19 dBm -8.81 dB

698.900 MHz 599.000 MHz 30.000 kHz 508.99645 MHz -20.42 dBm -7.42 dB 716.000 MHz 716.100 MHz 30,000 kHz 716,00095 MHz -20.65 dBm -7.65 dB

£299.000 MHz 702.000 MHz 100.000 kHz £92.24725 MHz 21.17 dBm -6.93 db 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -25.30 dbm -12.30 dB

T
il A I [| [ ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr
Limit Fheck PAES | SPURIGECHHEKABS PABS
¥ . ; AlS Line _§PURIOUS_LINE |ABS PABS
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10 dBm ’f"*‘-‘“-“*-f“"'""‘-""""‘“""’n LRI
ode ; |g dem \
-10 dBm j 10 dBm. |
SPURIOUS_LINE_ABS r \
-20 dem ,”i -20 dBm ‘h\
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-40 dBm: 40 dBm =
U A T e \\_
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Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -25.51 d&m -12.51 d8 713.000 MH2 716.000 MHz 100.000 kHz 715,42008 MHz 9.10 dBm -20.90 dB
698,500 MHz 599,000 MHz 30.000 kHz 698.99925 MHz -25.28 dBm -12.28 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,01843 MHz -25.00 dBm -12.00 dB
£99.000 MHz 702,000 MHz 100.000 kHz 701.09940 MHz 9.55 dBm -20.45 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -25.61 dbm -12.61 db
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590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -25.60 d&m -12.60 dé 713.000 MHz 716.000 MHz 100.000 kHz 715.71678 MHz 20.17 dém -5.83 dB
698.900 MHz 599.000 MHz 30.000 kHz 508.98996 MHz -20.28 dBm -7.28 dB 716.000 MHz 716.100 MHz 30,000 kHz 716,00005 MHz -19.43 dBm -6.43 dB
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£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -28.29 dém -15.29 d& 713.000 MHz 716.000 MHz 100.000 kHz 714.17932 MHz 6.05 dBm -21.95 dB
598.900 MHz 699,000 MHz 30.000 kHz 698,99735 MHz -26.17 dBm -13.17 dB 716.000 MHz 716,100 Mz 30,000 kHz 715 00215 MHe 2631 dbm 1331 b
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LTE Band 12 / 3MHz / 64QAM
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590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -28.05 d&m -15.05 d& 713.000 MHz 716.000 MHz 100.000 kHz 715.77373 MHz 19.31 dBm -10.69 d&
698.900 MHz 599.000 MHz 30.000 kHz 508.99645 MHz -23.16 dBm -10.16 dB 716.000 MHz 716.100 MHz 30,000 kHz 716,00005 MHz -23.33 dBm -10.33 dB
£299.000 MHz 702.000 MHz 100.000 kHz £92.24725 MHz 19.17 dém -10.83 d& 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -27.83 dbm -14.83 dB
T
il A il [] [ ]
Dater 1 02:46:29

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru || Spectrum
Ref Level 30.00 dBm  Offset 11.20 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.20 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
J 3 3 ABS Li SPURIOUS, INE_|ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm 10 dBm
-
/ i B
0 dB } dBm: \
-10 d8m | \ 10 dem ;
SPURIOUS_LINE_ABS J '\
-20 dem J -20 dBm l
-30 dBm [V -30 dem V\M_
B e’ ~ i s OO O
40 dBm ——— 40 dem —
ot .
s .
-50 dBm =~ -50 dem
~.—‘-.—~‘—"M Amﬁ
I S ~
60 dom 60 dém Inm—sss
Start 690.0 MHz 3003 pts stop 702.0 Mtz | || Start 715.0 MAz 3008 pts Stop 725.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 608,89555 MHz -30.91 d&m -17.91 dé 713.000 MHz 716.000 MHz 100.000 kHz 713.54006 MHz 7.02 dbm -22.08 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,99685 MHz -26.56 dbm -13.56 dB 716,000 MHz 716,100 MHz 30,000 kHz 716,00035 MHz -26.03 dBm -13.93 dB
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LTE Band 12 / 3MHz / 256QAM
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£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -33.28 dém -20.28 d& 713.000 MHz 716.000 MHz 100.000 kHz 715.01249 MHz 3.50 dBm -26.41 dB
598.900 MHz 699,000 MHz 30.000 kHz 698,99476 MHz -30.04 dBm -17.04 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00854 MHZ 30.58 dBm 17cade
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LTE Band 12/ 5MHz / QPSK
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590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -27.93 dém -14.93 d& 711.000 MHz 716.000 MHz 100.000 kHz 715.64286 MHz 20.43 dBm -5.57 dB
698.900 MHz 599.000 MHz 30.000 kHz 508.99965 MHz -22.66 dBm -9.66 dB 716.000 MHz 716.100 MHz 30,000 kHz 716.00005 MHz -23.78 dbm -10.78 dB
£299.000 MHz 704.000 MHz 100.000 kHz 692.37213 MHz 20.61 dBm -9.39 d& 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -27.97 dbm -14.97 dBb
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560.000 MRz | 608,900 MHZ 100,000 kHz 698,88666 MHZ -27.17 dBm -14.17 08 711.000 Mz | 716,000 MMz 100,000 Kiz  ERTEE 581 B -zan
£58.500 MHz £93.000 MHz 30.000 kHz £98,985996 MHz -28.41 dém -15.41 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 02153 MHz 39.03 B 1603 de
599.000 MHz 704.000 MHz 100.000 kHz 700.97552 MHz 7.09 dBm -22.01 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -27.63 dbm -14.63 dB
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LTE Band 12 / 5MHz / 16QAM
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690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -28.57 d&m -15.57 d& 711.000 MHz 716.000 MHz 100.000 kHz 71567782 MHz 19.66 dBm -10.34 dB
698,500 MHz 599,000 MHz 30.000 kHz 698.98506 MHz -24.90 dBm -11.50 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,00265 MHz -24.63 dBm -11.63 dB
£99.000 MHz 704.000 MHz 100.000 kHz 692.35215 MHz 20.23 dBm -9.77 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -28.62 dbm -15.62 dB
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SPORTON LAB.
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LTE Band 12 / 5MHz / 64QAM
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590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -30.06 d&m -17.66 dé 711.000 MHz 716.000 MHz 100.000 kHz 715.65784 MHz 19.26 dBm -10.74 d&
698.900 MHz 599.000 MHz 30.000 kHz 508.99885 MHz -25.00 dém -12.00 dB 716.000 MHz 716.100 MHz 30,000 kHz 716,00265 MHz -26.08 dBm -13.08 dB
£299.000 MHz 704.000 MHz 100.000 kHz 692.35215 MHz 19.40 dém ~10.60 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -30.57 dbm -17.57 dB
T
i e N [1 e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm  Offset 11.20 dB Mode Auto Sweep

Ref Level

Spectrum

30.00 dem  Offset 11.20 dB Mode Auto Sweep

]" 1

14.AUG. 2022

Date:

0z:

SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 ch?
10 dBm 10dBm
e, (Eaaduies T L LV P
0de # H (I o eem t
|
-10 dem 'I k 0 dem !
SPURIOUS_LINE_ABS J ‘I \
20 dem J 20 dBm \
-30 dam /P -30 dem ,q\
.
-40 dem — -40 dem
’—J“/‘_/-—'“‘ R
-50 dBm S -50 dem: T
-
60 dam 50 dem —
Start 690.0 MHz 3003 pts Stap 704.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -30.65 dém -17.65 d& 711.000 MHz 716.000 MHz 100.000 kHz 712.10140 MHz &.02 dBm -24.98 0B
598.500 MHz £99.000 MHz 30.000 kHz £98.97597 MHz -30.43 dBm -17.43 dB 716.000 MHz 716,100 Mz 30,000 kHz 71501074 WHe 30.95 dom ~1798 db
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£90.000 MHz 698,900 MHz 100.000 kHz 69889555 MHz -37.78 dém -24.78 d& 711.000 MHz 716.000 MHz 100.000 kHz 71e 64588 Tz 15.00 dBm -15W|
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599.000 MHz 704.000 MHz 100.000 kHz 699.32717 MHz 13.72 dBm ~16.28 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -37.63 dbm -24.63 dB
T
Il - i 1 o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 15.AUG.2022 09:

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS JL
10 dem 10 dém
0 de o : ] |[[ 0 2o e
[ I i
-10 dBm H|ff 2o sem
SPURIOUS_LINE_ABS H ! \
20 dem J A |fl 20 e \
-30 dem # WN-<o cerm |
-40 dem 2 -40 dem |
50 dem nm— " I e
' I I e -50 dBm -
s pa—
-60 dem -60 dem a—
Start 690.0 MHz 3003 pts Stap 704.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
£90.000 Mz | 698,900 MMz 100,000 kiz 98,8955 MHz ~34.57 dém -21.07 & 711.000 Mz | 716,000 MMz 100,000 Kiz EN T L 40 dbm -zaﬁl
£58.500 MHz £93.000 MHz 30.000 kHz £98,99635 MHz -33.65 dém -20.65 dB 718,000 MH= 716,100 MHz 30,000 kHz 71600714 MHz 3419 dBm 2iiade
599.000 MHz 704.000 MHz 100.000 kHz 699.72677 MHz 1.23 dBm -28.77 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -35.16 dBm -22.16 dB
T
I 1 P

TEL : 886-3-327-0868
FAX . 886-3-327-0855

Page Number 1 A12-22 of 31




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608B

LTE Band 12/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.20 de Mode Auto Sweep
5GL Count 100/100 Escl_ Count 100,100
@1 AvgPwr (@1 AvoPwr
Limit §heck PAES | SPURIGHE GLNEKABS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P \ 20 dhine s f
10 dem ] 10 dBm: r \
0 dBi I 0 dem ) |
-10 dem J ; -10 dBm L
SPURIOUS_LINE_ABS [ \ F 1
-20 dem r \ -20 dBm j‘ ‘l\
-30 dBm /; -30 dBm /'
"
E L ; A
40 dBm / 1 \,\1 40 dBm JM,. LY
50 dbm ’“.,\\',\W“W 50 dem -uv"‘hh Y =
WJ\'\"\*’\‘ WA R b pati I sanpal i e ]
2 e
Start 690.0 MHz 3003 pts Stop 709.0 MHz (|| Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 69889555 MHz -35.99 dém -22.99 d& 706.000 MHz 716.000 MHz 100.000 kHz 71542557 MHz 20.42 dBm -5.58 db
598.900 MHz 699,000 MHz 30.000 kHz 698,99925 MHz -33.38 dBm -20.38 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 01444 MHZ 34.54 B 5154 dB
599.000 Mz 709,000 MHz 100.000 kHz £99.62438 MHz 20.95 dm =9.05 & 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -35.73 dBrm -22.73 dB
Y
I L i 1 e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém Offset 11.20 db
SGL Count 100/100

Mode Auto Sweep

@1 AvoPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
J 3 3 ABS Li SPURIOUS, INE_ABS PAES
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm 10 dBm
» AR N AN A et o e, o L e e e L S et R
0 dB - m
-10 d8m \ -1p dem
SPURIOUS_LINE_ABS \ \
-20 dem -30 dBm .
! LLI "
-30 dBm o £30 dem
B .
40 g 40 dem
/
-50 dBm -50 dem m"—\
-
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts stop 709.0 MHz | |[[Start 706.0 Mz 3008 pts Stop 725.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 698,880666 MHz -30.57 d&m -17.57 dé 706.000 MHz 716.000 MHz 100.000 kHz 708.12288 MHz 3.66 dém -26.14 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,96978 MHz -33.36 dbm -20.36 d8 716,000 MHz | 716,100 MHz 30,000 kHz 716,00055 MHz -35.28 dBm -22.28 dB
599.000 MHz 709.000 MHz 100.000 kHz 706.25774 MHz 3.95 dem ~26.05 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -32.42 dbm -19.42 dBb
T
) i )
Date: 14.AUG.2022 03:05:37 03:12:45
TEL : 886-3-327-0868 Page Number 1 A12-23 of 31

FAX . 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FG270608B

LTE Band 12 / 10MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
ectrum [%] ] um

Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES
| 3 3 ABS Line SPURIOUS_LINE_ABS. PAS!
20 ghine —BPURIOUS_LINE_ABS P 20 dhine s I"
10 dBm \l 10 dBm ! \
o b [ l 0 dem j |
-10 dem / } -10 dBm TRt
SPURIOUS_LINE_ABS / ’L J‘ \-
-20 dem T 1 20 dBm
! /
-30 dém | ‘I -30 dem . i
il R
-40 dem t . -40 dem t
/ V‘\"\ i \\
. o W\-N“‘]‘Pb o 50 dem '\i‘l‘n'\ﬂ\ -
| e e A ot ] Ao oot N Wl
E m
Start 690.0 MHz 3003 pts Stop 709.0 MHz (|| Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | _Powerabs |  ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 69889555 MHz -34.31 dém -21.31 d& 706.000 MHz 716.000 MHz 100.000 kHz T1e405E8 Tz 19.70 dBm -mwl
598.900 MHz 699,000 MHz 30.000 kHz 698,99665 MHz -32.28 dBm -19.28 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00784 MHz 3321 dBm 2021 de
£59.000 MHz 709.000 MHz 100.000 kHz £99.59441 MHz 20.21 dBm -9.79 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.12223 MHz -34.21 dBm -21.21 dB
Y
Il - i 1 o

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 chine s
10 dem 10 dém
. TS SR (SN R T P ey VS T V)
-10 dBm \ -1p dem
SPURIOUS_LINE_ABS \ 1
20 dBm ,J (|| -5° @em 1
Il
-30 dém /20 dem 1
—— -
-40 dem = 40 dem S —
-50 dem -50 dem:
\\
-60 dem -60 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz 698,88666 MHZ -32.12 dbm -19.12 08 706.000 Mz | 716,000 MMz 100,000 Kiz  ERTERE 513 B -ZGWI
£58.500 MHz £93.000 MHz 30.000 kHz £98.97098 MHz -35.08 dém -22.08 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00455 MHz 35.97 dBm 2o o7 de
599.000 MHz 709.000 MHz 100.000 kHz 700.87313 MHz 2.87 dBm -27.13 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -33.56 dbm -20.56 dB
T
I 1 P
Date: 14.AUG.2022 03:06:28
TEL : 886-3-327-0868 Page Number 1 A12-24 of 31

FAX . 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FG270608B

LTE Band 12 / 10MHz / 64QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
ectrum = s um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P f\ 20 dhine S
|
10 dem l 10 dem {‘ L
08 ‘I ‘ 0 dem 1
I I
-10 d8m + -10 dBm v
SPURIOUS_LINE_ABS j k f \
-20 dém i l\ -20 dBm J t
-30 dBm / \ -30 dem £ ‘L
-40 dBm j‘rr “\ -40 dBm Ij"v(H .q \\
50 dam — Sy 50 dem 7
. U FAVaRV A It HELNPRNTY ISR I B Y NP N N
-o0 dBm
Start 690.0 MHz 3003 pts stop 709.0 MHz | |[[Start 706.0 Mz 3003 pts Stop 725.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 698,880666 MHz -38.17 dBm -25.17 dé 706.000 MHz 716.000 MHz 100.000 kHz 71542557 MHz 18.61 dBm -11.19 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,98457 MHz -35.39 dbm -22.39 d8 716,000 MHz | 716,100 MHz 30,000 kHz 716,02393 Wz -37.20 dBm -24.20 dB
599.000 MHz 709.000 MHz 100.000 kHz 699.62438 MHz 19.11 dBm ~10.89 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -37.91 dbm -24.91 dB
T
i [ i 1 )
Date: 1 022 03:1B:08 Date
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru || Spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 vgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm 10 dBm
0 ds oA A - 0 gyt o e
-10 d8m \I -1p dem |
-20 dem l \ -30 dBm \
30 dem v o |[l.20 cem 7
-40 dém — = 40 dem E\
PO '”‘-‘-\\\
dem -50 dBm
—
]
-60 dBm -60 dem
Start 690.0 MHz 3003 pts stop 709.0 MHz | |[[Start 706.0 Mz 3003 pts Stop 725.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 608,89555 MHz -35.22 d&m -22.22 g8 706.000 MHz 716.000 MHz 100.000 kHz 709.33167 MHz 2.25 dém -27.75 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,99176 MHz -37.62 dbm -24.62 dB 716,000 MHz | 716,100 MHz 30,000 kHz 716,01673 MHz -38.58 dBm -25.58 dB
599.000 MHz 709.000 MHz 100.000 kHz 706.56743 MHz 2.23 dém ~27.7/ d8 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -36.31 dbm -23.31 dB
T
) i )
Date: 14.AUG.2022 03:17:17 03:18:42
TEL : 886-3-327-0868 Page Number 1 A12-25 of 31

FAX . 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FG270608B

LTE Band 12 / 10MHz / 256QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
ectrum = s um
Ref Level 30.00 dBm  Offset 11.20 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine S
10 dBm ﬁ\ 10 dém ff‘
0dB ! 0 dBm | \
-10 dam J | -10 dBm }
SPURIOUS_LINE_ABS { \ { \
-20 dém J. T -20 dBm +
f 1
-30 dBm } l\ -30 dem fﬂ \
-40 dBm N‘ l'\q ﬂ Jn‘ 40 dBm {\I ‘h,
R
S0A8m 7 T -5p Hem
. A N ] i AR -
\ J _/ M\Mmawﬂmu e e oy l\ Iwm_/\.f\..‘-w ’\-P\"NI Wr)‘ \
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts stop 709.0 MHz | |[[Start 706.0 Mz 3008 pts Stop 725.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 608,77997 MHz -43.40 d&m -30.40 d& 706.000 MHz 716.000 MHz 100.000 kHz 715,39560 MHz 13.21 dBm -16.79 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,99995 MHz -41,45 dbm -28.45 db 716,000 MHz | 716,100 MHz 30,000 kHz 716,00974 MHz -45.08 dBm -32.08 dB
599.000 MHz 709.000 MHz 100.000 kHz 699.61439 MHz 16.48 dBm -13.52 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.22892 MHz -44.89 dbm -31.89 dB
T
i [ i 1 )
Date Date 15. AL
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru || Spectrum
Ref Level 30.00 dBm  Offset 11.20 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.20 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm 10 dBm
0dB 0 dem
e A e e Ui I iitn R Sl e SRV
-10 dam 1 -10 dBm
SPURIOUS_LINE_ABS l
-20 dem l -20 dBm !
-30 dBm f H|[| 3o cem !
_40 dem T q 40 dem
——
-50 dBm -50 dem
e -
]
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts stop 709.0 MHz | |[[Start 706.0 Mz 3008 pts Stop 725.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 608,89555 MHz -42.03 dém -29.03 d& 706.000 MHz 716.000 MHz 100.000 kHz 710.17083 MHz -2.74 dBm -32.74 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,98227 MHz -42.43 dbm -29.43 dB 716,000 MHz | 716,100 MHz 30,000 kHz 716,01294 MHz -43.64 dBm -30.64 dB
599.000 MHz 709.000 MHz 100.000 kHz 701.71229 MHz -3.51 dBm =33.51 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -41.18 dbm -28.18 dB
T
) i )
Date: 15.AUG.2022 09:
TEL : 886-3-327-0868 Page Number 1 A12-26 of 31

FAX . 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608B

Conducted Spurious Emission

LTE Band 12/ 1.4MHz

£ 7 ||| Spectr
Ref Level 0,00 dem  Offset 11.20 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit l‘thnrk (33
10 ddRE_SPURIOUS LINE ABS PABS 10 ddpe_$PURIOUS LINE ABS
- i - K
SPURIOUS_LTNE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
e i T W S R~ . . P e P NS FRR
J -50 dBm J
L s}
=70 dB =70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 650,000 MHz 100.000 kHz 628.72964 MHz -56.39 dBm -43.39 dB 30,000 MHz 690.000 MHz 100,000 kHz 644.12848 MHz -56.33 dBm -43.33 dB
725,000 MHz 1,000 GHz 100,000 kHz 967.43092 MHz -55,62 dBm -42,62 dB 725,000 MHz 1,000 GHz 100,000 kHz 933,73705 MHz -55,97 dBm -42,97 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.85776 GHz -45.37 dBm -32.37 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.49488 GHz -45.38 dBm -32,38 db
3.000 GHz 7.000 GHz 1.000 MHz 6.92826 GHz -40.95 dBm -27.95 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92926 GHz -40.85 dBm -27.85 d8
7.000 GHz 9,000 GHz 1.000 MHz 7.32067 GHz -41.93 dBm -28.92 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.35216 GHz -42,04 dBém -20,04 d&
\ I ) ] ( I J o
oo
v
Ref Level 0.00 dém Offset 11.20 dg Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine URIOUS LINE _ABS PABS
-10 dehi—
| SPURIOUS_LINE_ABS_
-20 dém
-30 dBém
-40 dBém
. e T PN
-50 dém J
oy 2
-70 dB
-80 de
-90 des
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW Frequency | pPowerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 626.77979 MHz -56.57 dBm -43.57 dB
725.000 MHz 1,000 GHz 100.000 kHz 972,28004 MHz -55.94 dBm -42.94 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.47438 GHz -45.48 dBm -32.48 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91326 GHz -41.04 dBm -28.04 dg
7.000 GHz 9,000 GHz 1.000 MHz 7.34566 GHz -41.97 dBm -28.97 dB
i
JU J (] b
Date: 14.

TEL : 886-3-327-0868
FAX . 886-3-327-0855

Page Number 1 A12-27 of 31



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608B

LTE Band 12 / 3MHz

pectrum 7 ||| Spectrum
Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS s
-10 difE— -10 ddff
J5_LINE_ABS [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
A - i il mae o . wp N e e
-50 derr J -50 dBm J
L vyl o
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 637.12901 MHz -56.43 dBm -43.43 dB 30.000 MHz 690.000 MHz 100.000 kHz 631.87940 MHz -56.47 dBm -43.47 dB
725,000 MHz 1.000 GHz 100.000 kHz 935.43674 MHz -55,95 dBm -42,95 dB 725,000 MHz 1,000 GHz 100.000 kHz 9£8.68251 MHz -55.88 dBm -42.88 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.51637 GHz -45.41 dBm -32.41 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.48088 GHz -45.41 dBm -32.41 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97075 GHz -41.05 dBm -28.05 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93176 GHz -41,02 dBm -28.02 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.35466 GHz -41.94 dBm -28.94 db 7.000 GHz 9,000 GHz 1.000 MHz 7.35366 GHz -41.96 dBm -28.96 dB
_— —_—
( J 2 ( )i ] o
D 14.A0G.2022 02:40:10

Highest Channel / QPSK

ct i
Ref Level 0.00 dém Offset 11.20 dg Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine $PURIOUS LINE_ABS PAES
-10 dehi—
| SPURIOUS_LINE_ABS_
-20 dem
-30 dBém
-40 dBém
ot R S WS R
-50 dam— i atath
M"'J
-70 dB
-80 de
-90 des
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz £90,000 MHz 100.000 kHz £39,5287% MHz -56.52 dém -43.52 dB.
725.000 MHz 1,000 GHz 100.000 kHz 988,37711 MHz -55.98 dBém -42.98 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.95176 GHz -45.29 dBm -32.29 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91026 GHz -41.11 dBm -28.11 dB
7.000 GHz 5.000 GHz 1.000 MHz 7.34216 GHz -41,97 dBm -28.97 dB.
i
J1 J e
Date: 14.

TEL : 886-3-327-0868
FAX . 886-3-327-0855

Page Number

1 A12-28 of 31




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608B

LTE Band 12 / 5SMHz

pectrum v || Spectrum
Ref Level 0,00 dem  Offset 11.20 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit fr‘hrrk PARS Limit fthnrk PARS
ine $PURIOUS LINE ABS PABS e $PURIOUS LINE ABS s
-10 difE— -10 ddff
JS_LINE_ABS | SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
I N s PSS I ) e Tt P SN AN
-50 derr J -50 dBm J
Lo oo
=70 dB =70 dBm
-80 dB -80 dBm
90 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 650,000 MHz 100.000 kHz 642.62859 MHz -56.55 dBm -43.55 dB 30,000 MHz 690.000 MHz 100,000 kHz 639.62882 MHz -56.46 dBm -43.46 dB
725,000 MHz 1,000 GHz 100,000 kHz 976.62925 MHz -56,04 dBm -43,04 dB 725,000 MHz 1,000 GHz 100,000 kHz 92588847 MHz -56,20 dBm -43,20 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.87376 GHz -45.16 dBm -32.16 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.85526 GHz -45.25 dBm -32,25 db
3.000 GHz 7.000 GHz 1.000 MHz 6.91476 GHz -41.05 dBm -28.05 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.90338 GHz -41,08 dBm -28.08 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.358016 GHz -42.07 dBm -29.07 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.35666 GHz -41.88 dBm -28.88 dB
—_— —
\ ) ] ( I J w
D 22 14.A0G.2022 03:00:1
ct i
Ref Level 0.00 dém Offset 11.20 dg Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 dehi—
| SPURIOUS_LINE_ABS_
-20 dém
-30 dBém
-40 dBém
" ——
-50 dém —
m-ﬂJ
-70 dB
-80 de
-90 des
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 631.92940 MHz -56.62 dBm -43.62 dB
725.000 MHz 1,000 GHz 100.000 kHz 930,58762 MHz -55.78 dBm -42.78 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.96976 GHz -45.36 dBm -32.36 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93926 GHz -41.19 dBm -28.19 d&
7.000 GHz 9,000 GHz 1.000 MHz 7.34116 GHz -41.87 dBm -28.87 dB
il
J1 J e
Date: 14. 0:
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608B

LTE Band 12 / 10MHz

pectrum 5 Spectrum
Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 11,20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit fr‘hrrk PARS Limit fthnrk PAES
ine SPURIOUS INE_ABS PABS e PURIOUS INE_ABS S
-10 difE— -10 ddff
J5_LINE_ABS [ SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
e P NS R . - e P N R
-50 derr J -50 dBm
- mM"‘J
70 dB 70 dBm
-80 dB -80 dBm
90 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 630.52951 MHz -56.51 dBm -43.51 dB 30,000 MHz 690.000 MHz 100.000 kHz 637.92854 MHz -56.52 dBm -43.52 dB
725,000 MHz 1.000 GHz 100.000 kHz 965.38120 MHz -55.75 dBm -42,75 dB 725,000 MHz 1,000 GHz 100.000 kHz 953.03354 MHz -55.30 dBm -42.80 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.94026 GHz -45.43 dBm -32.43 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.48388 GHz -45.36 dBm -32.36 db
3.000 GHz 7.000 GHz 1.000 MHz 6.99925 GHz -41.01 dBm -28.01 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.91726 GHz -41.11 dBm -28.11 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.35066 GHz -41.95 dBm -28.95 db 7.000 GHz 9,000 GHz 1.000 MHz 7.34466 GHz -41.96 dBm -28.96 dB
—
\ , ] ( I J o
D: 14.A0G.2022 03:11:54
ct i
Ref Level 0.00 dém Offset 11.20 dg Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 dehi—
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBém
-40 dBém
) " - R L RS RS
-50 dBm
-uneHL“J
-70 dB
-80 de
-90 de
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 690,000 MHz 100.000 kHz 623,38005 MHz -56.50 dBm -43.50 dB
725.000 MHz 1,000 GHz 100.000 kHz 877.24732 MHz -56,10 dBm -43.10 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.62784 GHz -45.49 dBm -32.49 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97475 GHz -41.07 dBm -28.07 dg
7.000 GHz 9,000 GHz 1.000 MHz 7.35716 GHz -42.07 dBm -29.07 d&
il
J1 J e
Date: 14.
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samonias. FCC RADIO TEST REPORT

Report No. : FG270608B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0016
40 Normal Voltage 0.0047
30 Normal Voltage 0.0208
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0020
0 Normal Voltage 0.0216
-10 Normal Voltage 0.0014 PASS
-20 Normal Voltage 0.0206
-30 Normal Voltage 0.0027
20 Maximum Voltage 0.0127
20 Normal Voltage 0.0000
20 Battery End Point 0.0182
Note:

1. Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FG270608B

LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 452 5.80 6.41 6.64 PASS
TEL : 886-3-327-0868 Page Number : A13-1 0f 19

FAX . 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No. : FG270608B

LTE Band 13/ 10MHz / QPSK

LTE Band 13/ 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum | 2

Ref Level 30.00 dém  Offset 1120 db

Ref Level 30.00 dém  Offset 1120 db

o art a0ds aQr 2ms ® RBW 10 MHz o art a0ds aQr 2ms ® RBW 10 MHz
(@153 view (@153 view
ez i
o e _—
a b= a e
s Esh B
5 S
A N
001 T a: 001 v a:
X bt
\ E hY <
1E - 1E -
t
1E-04- < 1E-04- <
i q q
1E 1€ 3
lcF 782.0 mHz Mean Pwr + 20.00 dB lcF 782.0 mHz Mean Pwr + 20,00 db.

‘Complementary Cumulative Distribution Function Samples: 130000

‘Complementary Cumulative Distribution Function Samples: 130000

Mean | peak | crest | 10% | 1% | o0.1% | o0.01% | Mean | peak | crest | 10% | 1% | o0 | 0.010% |
Trace 1 [ 2116 dBm 2552 dbm 4.76 d 2.38 d8 4.06 db 4.52 db .70 db Trace 1 [ 20.00 dBm 26,23 dbm 6.24 di 3.10 d8 4.99 da 5.80 di 6.12 da
L bj )i B ) L bj )i [l

LTE Band 13/ 10MHz / 64QAM

LTE Band 13 / 10MHz / 256QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum . 2 Spectrum & 2
Ref Level 30.00 cém  Offset 1120 db Ref Level 30.00 cém  Offset 1120 db

o art a0ds aQr 2ms ® RBW 10 MHz o art a0ds aQr 2ms ® RBW 10 MHz

(@153 view (@153 view

=

[
0 S o s
001 \ S 001 \ a:
~ s
1E 1E
%
§ X
b R
| !
1E-04- '\ < 1E-04- <
L
§ |
s : |
1E- 1E-
! |
lcF 782.0 mHz Mean Pwr + 20.00 dB lcF 782.0 mHz Mean Pwr + 20,00 dB.
C y Cumulative Distribution Function Samples: 130000 C y Cumulative Distribution Function Samples: 130000
Mean | peak | crest | 10% | 1% | o0.1% | o0.01% | Mean | peak | crest | 10% | 1% | o0 | 0.010% |
Trace 1 [ 19.07 dbm 26,37 dbm 7.30 d 3.16 dB 5.25 db 6.41 db 6.90 db Trace 1 [ 17.27 dbm 2521 cbm 7.94 d 3.10 d8 5.33 dB 6.64 di 7.45 d

L it ] W W L it ] [

TEL : 886-3-327-0868 1 A13-2 0f 19

FAX . 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608B

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 5.04 4.95 10.11 9.99 - - - -

Mode LTE Band 13 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM |256QAM | 64QAM | 256QAM
Middle CH - - - - 5.02 4.97 9.83 9.95 - - - -

TEL : 886-3-327-0868 Page Number : A13-3 of 19

FAX . 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608B

LTE Band 13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

m = m i
Ref Level 30.00 GBm  Offset 1120 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 11.20 0B & RBW 100 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o Att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 15.85 dBm Mi[1] 446 dBm
2 783.96800 MHz - 783.97800 MHz
ndB 26.00 dB ndB 26.00 dB
wd Poagrm N A A AV B 5.035000000 MHz| 10 d XA By, 4.945000000 MHz
{ Q factar 155.7) / Q factar 158.5
o - 0ds .
Ty
10 d -10 di
20 : e
7 e — ~ ]
AT TR
o / VAVl
40 dBm -40 dBm
50 -s0
60 d -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 783.968 MHz 15.85 dbm ndB down 5035 MHz ML 1 763.878 MHz 14.46 dBm ndB down 3,545 WHz
TL 1 779.423 MHz -10.43 dBm ndg 26.00 dB T 1 779.522 MHz -11,50 dBm ndg 26.00 dB
T2 i 784.458 MHz -10.12 dém q factor 155.7 T2 i 784468 MHz 11,31 dém q factor 158.5
L JU J - L JU J -

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

- im 2
Ref Level 30.00 cbm  Offset 11,20 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [@ 37+ Max
[EEEY 15.65 dBm mi1] 16.51 dem
783.7380 MHZ 785.2770 MHz
2 21 2
2 _ydn 26.00 dB =@ N “nds 26.00 dB
_ AT T e e TR 10.110000000 MHz 10 P ATAEr i P ' 9.990000000 MHz
| Q factor \ 77.5 Q factor 78.6
!
T 0 d8:
| 104
— -20
— S
- a0d
-40 dBm
]
-50
60 df -60 di
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 783.738 MHz 15.65 dém nd@ down 10,11 MHz [ 1 785.277 Mz 16.51 dem nd@ down 9,99 Wiz
T 1 777.025 MHz -10.51 dem nd8 26,00 d8 T 1 776.965 MHz -9.51 dem nd8 26,00 d8
T2 1 787.135 MHz -10.32 dbm q factor 77.5 T2 1 7B6.955 MHz -9.22 dbm q factor 78.6
L Il ) L o

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz /

640QAM

trum - um -
Ref Level 30.00 cbm  Offset 11,20 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 300 khz
o At I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 1.03 dBrm Mi[1] 14.30 dBm
. 782.70500 MHZ] - 779.2430 MHZ
nds 26.00 dB nds 26.00 dB
. e R 5.015000000 MH ey P I 9.830000000 MH
o e , LB e 104 - e \, B
I factor 156.1) Q factor 79.9
|
o 7 |\ 0 d8:
/ \
10 di L > -10 df A
7 \ \
20 -20 ;
|/ A, e s
30 B T 30 df .
3 s -
40 dBmv -40 dBm:
P e
-50 -50
-60 df 60 df
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 782.708 MHz 14.03 dom nd@ down 5,016 MHz [ 1 779.243 Mz 1.30 dem nd@ down 9.63 MHz
T 1 779.522 MHz -11.98 dam nds 26,00 d8 T 1 777.025 MRz -11,47 dam nds 26,00 d8
T2 1 784.537 MHz -11.72 dBm q factor 156.1 T2 1 7B6.BSS MHz -11.49 dBm q factor 79.3

L Il

TEL : 886-3-327-0868
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ssamonias. FCC RADIO TEST REPORT Report No. : FG270608B

Spectrum | = 2
Ref Level 30.00 GBm  Offset 1120 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 11.20 OB = RBW 300 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 12.13 dBm Mi[1] 11.97 dBm
783.1 ) MHz 783.4590 MHz
2 2
2 ndB 26.00 dB =@ nds 76.00 dB
10 By X 1.965000000 MHz 10 ~ - . 9.950000000 MHz
h ’;-~ TR, g Tattolr e \ 157.8 5 Il i - Y 78.7
0 de - T 0 de: 1 \‘
J | J L
10 dem ¥ = 10 den . -
-20 dém + 2 20 dém f .
/ \‘ / Ve
W 1 / ~
-30 dBm——{—; 7 - wy L |
40 dBm
-50 dBm
-60 dBm
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 783.375 MHz 12.13 dbm ndB down 3,565 MHz M1 1 763,455 MHz 11.97 dem ndB down 9,95 MHz
TL 1 778.532 MHz -13.66 dém ndg 26.00 dB Tl 1 777.025 MHz -14,25 dBm ndg 26.00 dB
T2 i 784.488 MHz -13.83 dém q factor i57.8 T2 i 786,575 MHz 13,67 dém q factor 78.7
L JU ] L L JU ] -

TEL : 886-3-327-0868

Page Number 1 A13-50f 19
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Report No. : FG270608B

Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.50 4.50 9.01 9.03 - - - -
Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM |256QAM | 64QAM | 256QAM
Middle CH - - - - 4.51 4.48 9.05 9.01 - - - -
TEL : 886-3-327-0868 Page Number : A13-6 of 19

FAX . 886-3-327-0855
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LTE Band 13

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

m - m -
Ref Level 30.00 GBm  Offset 1120 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 11.20 0B & RBW 100 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 15.40 dBm Mi[1] 14.10 dBm
2 | 779.91200 MHz - 781.54000 MHz
x occ Bw +.495504496 MHz B i occ Bw +.495504496 MHz
e A . c A -
- 3 e R Ay 104 ‘ o - 3
f 1}
o 0 de: -
/ 7 T
10 di - -10 df "
\ h
¥ \
-20 e v — =
s e
40 dBm
-s0 -s0
60 d 60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 779.912 MHz 15.43 dbm ML 1 7B1.54 MHz 14.19 dem
TL 1 779.75225 MHz 10.10 dBm Occ Bw 4.495504496 MHz T 1 779.75225 MHz 3,36 dbm Occ Bw 4.495504496 MHz
T2 i 784.24775 MHz 10.22 dém T2 i 784.24775 MHz 7.38 dém
L JU ] L JU ] -
i im i
Ref Level 30.00 GBm  Offset 1120 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.20 OB = RBW 300 kHz
lo att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 16.16 dBm Mi[1] 15.54 dBm
2 779.6020 MHz - . 779.4030 MHz
By 9.010989011 MHz ¥ occ Bw 9.030969031 MHz
r e e T jrf e “ o s
10 10 4 . AN i
o { \ 0 de: L -
T 7 1
d i L |
10 1 10
| . .
20 — 20 - T
P T 4 s
-a0d -30 o
40 dBm -40 dBm
Sy
-s0 -s0
-60 d -60 di
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 775.602 MHz 16.16 dbm Ml i 778,403 MHz 15.54 dém
TL 1 777.4845 MH2 10.42 dBm occ Bw 9.010989011 MHz 1 1 777.4845 MHZ 9,24 dBm occ Bw 9.030969031 MHz
T2 i 786.4955 MHz 11.45 dBm T2 i 786.5155 MHz 9.25 dém
L JU ] L JU ] -

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

m - im -
Ref Level 30.00 GBm  Offset 1120 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 11.20 OB = RBW 300 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 12.45 dBm mi1] 15.08 dBm
2 783.96800 MHz - 783.2590 MHz
occBw M1 +.505494505 MHz ¥_Occ Bw 9.050949051 MHz
T - n . M P e A
10 df " R A = o 10 of = T
| \ \
o t 0 da: .
1 ] |
u \ N / \
10 - -10 -
S/ \ / \\
-20 -20
|/ v |
o Ryt : s 30 o a
40 dBmv -40 dBm:
RO P
-50 -50
60 df 60 df
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 783.968 MHz 12.45 dém Ml i 763.258 MHz 15.08 dém
T 1 779.74235 MHz 7.60 darm oce Bw 4,505494505 MHZ T 1 T77.4B4S MHZ 9.35 dBm oce Bw 9.050949051 MHz
T2 1 784.24775 MHz 8.44 dBm T2 1 7B6.5355 MHz 8.57 dBm
L JU ] L JU ] e
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Spectrum | = 2
Ref Level 30.00 GBm  Offset 1120 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 11.20 OB = RBW 300 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o Att 30dE BWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 10.02 dBm Mi[1] 12.22 dBm
2 783.16900 MHz - 784.9970 MHz
CIT +.475524476 MHz occ By 9.010989011 MHz
X
0 d = A= iy 0 o = : T o
} v / X
0 de i 0 de: - -
J ! | \
10 dam - — 10 dBm -
AN | \
-20 dém v -20 dém f v -
It A / e
o ] -30 dBm 1= T
- " b
40 dBm -40 dBm =
i
-50 dBm -50 dBm
-60 dem -60 dBm:
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 763.160 MHz 10.92 dbm M1 1 764.897 MHz 12.22 dem
TL 1 779.75225 MHz 6.51 dem Oce Bw 4.475524476 MHz T 1 777.5045 MHz 7,45 dBm Occ Bw 9.010989011 MHz
T2 i 784.22777 MHz 4.93 dém T2 i 786.5155 MHz 6.10 dém
L JU ] L L JU ] -

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608B

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

m o
pectrur |l Sp m 7
Ref Level 30.00 dem  Offset 11.20 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11.20 db Mode 4uto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit §heck PABS Limit heck PARS
20 dble—fRURIONS | INE ABS BAKS 50 dhipe—$BURIOUS JINE ABS D
10 dem H 10 dém J”l
ode H 0 dem H
-10 dBm - f | -10 derm — f l[
-20 dem } 20 dem a
o f \ nn dn f
SPURIOUS_LINE_ABS \ | SPURIOUS_LINE_ABS_ / \
-40 dBm - 40 dBm ,
N S S T |
50 dBm ~ WW\WM\’IT“ 50 dBm = Ao
= | , J
Start 763.0 MHz 7007 pts Stop 806.0 MHz | | [[Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency |__Powerabs |  aLimit
763.000 Mz 775,000 MHz 6.250 kHz 772,63237 MHz -56.62 dem -23.82 db 763,000 MHz 775.000 MAz 6.250 kHz 765.67932 MHZ ~59.02 dbm 24.00 0B
775.000 MHz 775.900 MHz 100.000 kHz 775,89955 MHz -44.30 d&m -31.30 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.06738 MHz -47.20 dBm -34.20 dB
775.900 MHz 776.000 MHz 30.000 kHz 775,99955 MHz -48.02 dém -35.02 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.04271 MHz 53.02 dbm 40.02 db
776.000 MHz 788.000 MHz 100.000 kHz 777,34865 MHz 20.70 dBm -9.30 db 776.000 MHz 788.000 MHz 100.000 kHz 786.66334 MHz 20.31 dBm -9.69 dB
788,000 MHz 788,100 MHz 30.000 kHz 78801543 MHz -52.78 dBm -39.78 d& 788.000 MHz 788.100 MHz 30.000 kHz 768,00005 MHz -47.20 dBm -34.20 d&
788.100 MHz 793.000 MHz 100,000 kHz 788,38147 MHz -46.76 dem -33.76 dB 788,100 MH= 783.000 MH2 100,000 kHz 788.11713 MHz 39.21 dBm 2621 dB
753.000 MHz 205.000 MHz 5.250 kHz 795.95455 MHz -58.90 dBm -23.90 dB 793.000 MHz 806.000 MHz £.250 kHz 800.59091 MHz -58.97 dBm -23.97 dB
.
I J1 )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectrur

Sp

m

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.20 dB Mode Auto FFT

Ref Level 20,00 dém Offset 11.20 db
SGL Count 100/100

Mode Auta FFT

@1 AvgPwr (@1 AvgPwr
Limit Fheck PAES Limit ¢hack PA
20 dbipe—teuRIOUS }INE Ans DAKS 20 dblpe—FRURLOUS L INE ABS 2
10 dBm 10 dBm
- A ey
ode | I 0 dBm ‘rt L
10 derm ] J } -10 dem - i !
-20 dBm : - -20 dBm ‘
J \ / |
SPURIOUS_LINE_ABS = SPURIGUS_LINE_a85 s
| K _LINE_ABS
-40 dBm (!’ W"“"“--I -40 dBm IL‘\\' ML\“
-50 dBm J -50 dBm er-
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Low Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.98202 MHz -56.87 dém -21.87 d& 763.000 MHz 775.000 MAz 6.250 kHz 770.75025 MAz -50.07 dbm -24.07 db
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -35.60 dém -22.60 dé 775.000 MHz 775.900 MHz 100.000 kHz 775.65589 MHz -45.89 dBm -32.39 dB
775.900 MHz 776.000 MHz 30.000 kHz 77593432 MHz -39.33 dém -26.33 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.99136 MHz -50.63 dbm -37.63 db
776.000 MHz 788.000 MHz 100.000 kHz 777.87612 MHz 6.51 dBm -23.49 dB 776.000 MHz 788.000 MHz 100.000 kHz 783.63037 MHz 6.69 dBm -23.31 dB
788.000 MHz 788.100 MHz 30.000 kHz 786.04251 MHz -45.00 d&m -32.60 d& 786.000 MHz 788.100 MHz 30.000 kHz 788.02063 MHz -38.67 dBm -25.67 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.53811 MHz -35.89 dBm -26.89 dB 788,100 MHz 793.000 MHz 100.000 kHz 789,10734 MHz -33.50 dBm -20.50 dB
793.000 MHz 806.000 MHz 6.250 kHz 800.66883 MHz -59.05 dém -24.05 d& 793.000 MHz B06.000 MHz 6.250 kHz 793,22727 MHz -58.87 dBm -23.87 dB
Y
Il j rJ
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LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.20 dB Mode Auto FFT

SGL Count 100/100

Ref Level 30,00 dém  Offset 11.20 db

Mode 4uto FFT

@1 AvgPwr [@1 avgPwr
Limit §heck PABS Limit ¢heck PAES

20 dbHre—bRURIOUS L INE ABS DAKS 20 dbipre—$RURIOUS | INE ABS DA

10 dem “ 10 dém Jﬂ\

0 de H 0. dem H

-10 dBm =T -10 dem — J‘ l

-20 dBm " I\ -20 dem {I l

SPURIDUS_LINE_ABS T \\ | SPURIDUS_LINE_485 / \

-40 dBm: (‘J l\f\\_ -40 dBm J/ 1

50 dam ‘r/ mmwﬁwl - e ™

Start 763.0 MHz 7007 pts Stop 806.0 MHz ||| 'start 763.0 MHz 7007 pts Stop 806.0 MHz

P Ei Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 765.88510 MHz -59.13 dém -24.13 d& 763.000 MHz 775.000 MAz 6.250 kHz 773,55544 MHz -50.08 dbm -24.08 db
775.000 MHz 775.900 MHz 100,000 kHz 775.85280 MHz -45.04 dBm -32.04 dg 775.000 MHz 775.900 MHz 100.000 kHz 775,53362 MHz -47.56 dBm -34.56 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -48.57 dBm -35.57 d8 775.500 MHz 776.000 MHz 30.000 kHz 775.92363 MHz -52.82 dBm -39.82 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.31269 MHz 19.61 dBém -10.19 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.66334 MHz 19.96 dBm -10.04 dB
788.000 MHz 788,100 MHz 30.000 kHz 786,09905 MHz -52.44 d&m -39.44 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.00714 MHz -48.03 dBm -35.03 de
788.100 MHz 793.000 MHz 100.000 kHz 785,59545 MHz -46.67 dm -33.67 b 788.100 MHz 793.000 MHz 100,000 kHz 788,18566 MHz -43.60 dBm -30.60 dB
793.000 MHz 806.000 MHz 6.250 kHz 795.70779 MHz -59.04 dém ~24.04.d8 793.000 MHz 806.000 MHz 6.250 kHz 800.77273 MHz -58.91 dbm -23.91 dB
) J [ i )
Date:r 22.AUG.2022 16:
oo

Spectrur Sp m

Ref Level 30.00 dBm  Offset 11.20 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11,20 de Mode Auto FFT

SGL Count 100/100 SGL Count 100/100

@1 AvgPwr (@1 AvgPwr
Limit Fheck PAES Limit Gheck PABS
20 dbe—beupious Line ans BAKS 20 dhipe—$PURIOUS | INE ABS pASS
10 dem 10 dém
ereon] ey
o de { it 0 dBm J"
-10 dBm — Jl ? -10 dBm —] j
-20 dBm - t -20 dBm
S | \ S /
SPURIOUS_LINE_ABS - S | SPURIOUS_LINE_ABS_ 7
[ Lo
-40 dBm ( T -40 dBm =
-50 dBm J -50 dem
Start 763.0 MHz 7007 pts Stop 806.0 MHz | |[Start 763.0 MAz 7007 pts Stop 806.0 MHZ
P E Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.94605 MHz -57.66 dém -22.66 d& 763.000 MHz 775.000 MAz 6.250 kHz 774,25075 MHz -58.00 dbm -23.90 db
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -37.39 dBm -24.39 de 775.000 MHz 775.900 MHz 100.000 kHz 775,89955 MHz -46.22 dBm -33.22 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.98487 MHz -40.27 dém -27.27 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.98077 MHz -51.54 dBm -38.54 dB
776.000 MHz 788,000 MHz 100.000 kHz 779.50649 MHz 5.78 dém -24.22 dB 776.000 MHz 788.000 MHz 100.000 kHz 784,94905 MHz 5.86 dBm -24.14 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.01873 MHz -46.19 dBm -33.19 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.00005 MHz -38.33 dbm -25.33 dB
788.100 MHz 793.000 MHz 100.000 kHz 768,23462 MHz -41.17 dBm -28.17 dB 788.100 MHz 793.000 MHz 100,000 kHz 788,12692 MHz -33.90 dBm -20.90 dB
793.000 MHz 806.000 MHz 6.250 kHz 796.75974 MHz -58.82 dém -23.83 d8 793.000 MHz 806.000 MHz 6.250 kHz 802.69481 MHz -58.71 dbm -23.71 dB
) J [ i )
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